주요 콘텐츠로 건너뛰기

기기를 수리하세요

수리할 권리

상점

소개

How to remove both the cosmetic and top covers of the Dell XPS M2010 MXP061. These must be removed to replace the hard drives and other components.

The information and pictures in this guide have been taken from the service manual from this device, listed on the iFixit product page. If you need any additional information on disassembling this device, please consult the service manual.

부품

지정된 부품이 없습니다.

  1. After turning off the computer and opening the display, remove the keyboard from the computer.
    • After turning off the computer and opening the display, remove the keyboard from the computer.

    • With a flat-head screwdriver, press in the cover-release slot (#3) on the side of the computer.

    • While holding the screwdriver in (so that the button inside the slot is still being held), lift up the cosmetic cover (#2) by the cosmetic-cover notch (#1).

  2. Unscrew the six M2.5 x 5-mm screws on the left side (#1) of the top cover, then unscrew the seven M2.5 x 5-mm screws on the right side (#2) of the top cover.
    • Unscrew the six M2.5 x 5-mm screws on the left side (#1) of the top cover, then unscrew the seven M2.5 x 5-mm screws on the right side (#2) of the top cover.

  3. Slightly lift up the top cover, but do not fully remove it. Two cables are connected to the top cover, and they could be damaged if the top cover is improperly removed.
    • Slightly lift up the top cover, but do not fully remove it. Two cables are connected to the top cover, and they could be damaged if the top cover is improperly removed.

    • While holding the top cover up, unplug the two cable connectors by pulling up on the pull loop or connector.

결론

To reassemble your device, follow these instructions in reverse order.

William Daniels

회원 가입일: 2018년 04월 06일

787 평판

안내서 6개 작성하였습니다

댓글 쓰기

조회 통계:

24 시간 전: 0

7일 전: 0

30일 전: 4

전체 시간: 116